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Lodz Institute of Technology ?//—/‘/—_%‘\ S %
Laboratory of Textile Metrology and Electrostatics ’/nlm\\\\‘ Saosa
tukasiewicz Research Network — Lodz Institute of Technology, AB 164

90-570 Lodz, 19/27 Marii Sktodowskiej-Curie Str.,

Laboratory: 92-103 Lodz, 5/15 Brzezinska Str., phone 48 42 6163142

Laboratory: 90-520 Lodz, 118 Gdanska Str., phone 48 42 2534419

e-mail: beata.witkowska@lit.lukasiewicz.gov.pl; jerzy.andrysiak@lit.lukasiewicz.gov.pl

TEST REPORT NO. BL-ME 553.1 /2024 /B /A

1. Test ordered by: X ,TOPTEXTIL” Sp. z 0.0., 29 Mickiewicza Street, 34-100 Wadowice

2. Name and description of tested material: the sample: X The upholstery product AGNES,
declared raw material composition: 100% Polyester.

3. Date of receiving material for testing: 2024-08-23

4. Date of test performance: 2024-09-06
5. Samples taken by: X correct sample size in appropriate state for testing, taken by the Client

and delivered with/without the Sampling Protocol
6. Tests carried out according to: methods presenting in testing table

Results of Laboratory Tests

see: page 2/2

Test performed by: Elzbieta Olczak

1. Test results refer only to the tested material.
2. Neither of the parts of this Test Report can be copied without written permission of the Head of the Laboratory; it ¢an be

copied only as a whole document.
3. Test Report presents test results included within accreditation field of testing.
4. Test results not included in accreditation scope, if occur, are marked with* in the test results table, at the parameti:r

name. wintl =
5. Test Report consists of test results carried out in location 90-520 £3dZ, ul. Gdanska 118 (G) / o 5 . 2 ;;;Q
92-103 £6d?, ul. Brzeziiska 5/15 (B). 258 98
6. Measurement uncertainty, if it is specified, has been determined according to the recommendations presentee%:b i g i
document ILAC-G17:01/2021. Presented values of uncertainty constitute expanded uncertainty at 95% confidenas Tevizl = % 2
and coverage factor k = 2. e N b
7. Laboratory uses the requirements of ILAC-G8:09/2019. The conformity statement of test result with requirermérifs)i a & 5
specification takes place, when the test results together with expanded uncertainty does not exceed the toleranc !ﬁmi'f gwéﬂ“'_
in specification. The conformity statemen’s rules given by Client could be allowed. o g roy =9
£S5 =N
BheLedy
o= E €0
Test Report date: 2024-09-13 m— 6 E™~T
. 2 p e
Number of Test Report ‘s copies: 2 oo s x oy
Test Report handed to: no ‘2%
BV a Y

1) ., TOPTEXTIL” Sp. z 0.0., Wadowice - 1 copy,
2) Laboratory of Textile Metrology and Electrostatics (location: 5/15 Brzezinska str.) - 1 copy.

Test Report prepared by: Person authorizing the Test Report:

Patrycja Bak
LABORATORIUM METROLOA;

7 | ELEKTROS];
Z-CA KIER(

M OKIPNNINZE]
WNIKA

/

rrgr ing, Jer'?y Andrysiak

Form 7.8.1 Issue 2 Page 1 of 2

X- information delivered by Client



TEST REPORT NO. BL-ME 553.1 /2024 /B / A

Parameter Value Test method
longitudinal PN-EN ISO 13934-1:2013-07
- ; 3500 =+ 100 . e ) )
The mean of direction climate for conditioning sample and testing according
: f N ] ] to PN-EN ISO 139:2006 + A1:2012, temp. 20°C £ 2
MU Rres; cross direction 1000 £ 0 °C, R.H. 65% * 4%,
: z tensile machine: Hounsfield H5KS,
The mean of longitudinal 320+ 2.0 rate of extension: 100 mm/min.,
elongation at direction g Y pretension: 5N,
maximum force, % distance between clamps: 200 mm,
cross direction 17,5+ 1,5 number of test specimens: 5 in each direction.

Evaluation: according to PN-EN 14465:2005 + A1:2007:
A category: > 600 N, B category: = 400 N, C category: = 350 N, D category: = 250 N

mgr inz. Jerzy Andrysiak

The end of Test Report i

Form 7.8.1 Issue 2 Page 2 of 2
X- information delivered by Client
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Lodz Institute of Technology ST S
: 5 RN
Laboratory of Textile Metrology and Electrostatics Dl W ey
tukasiewicz Research Network - Lodz Institute of Technology, AB 164

90-570 Lodz, 19/27 Marii Sktodowskiej-Curie Str.,

Laboratory: 92-103 Lodz, 5/15 Brzezinska Str., phone 48 42 6163142

Laboratory: 90-520 Lodz, 118 Gdanska Str., phone 48 42 2534419

e-mail: beata.witkowska@lit.lukasiewicz.gov.pl; jerzy.andrysiak@lit.lukasiewicz.gov.pl!

TEST REPORT NO. BL-ME 553.2 /2024 /B /A

1. Test ordered by: * ,TOPTEXTIL” Sp. z 0.0., 29 Mickiewicza Street, 34-100 Wadowice

2. Name and description of tested material: the sample: ¥ The upholstery product AGNES,
declared raw material composition: 100% Polyester.
Date of receiving material for testing: 2024-08-23

3.

4. Date of test performance: 2024-09-05

5. Samples taken by: X correct sample size in appropriate state for testing, taken by the Client
and delivered with/without the Sampling Protocol

6. Tests carried out according to: methods presenting in testing table

Results of Laboratory Tests

see: page 2/2

Test performed by: Elzbieta Olczak

1. Test results refer only to the tested material.
2. Neither of the parts of this Test Report can be copied without written permission of the Head of the Laboratory; it tan be

copied only as a whole document.
3. Test Report presents test results included within accreditation field of testing.
4. Test results not included in accreditation scope, if occur, are marked with* in the test results table, at the parame ‘er

name. s
5. Test Report consists of test results carried out in location 90-520 £6dZ, ul. Gdariska 118 (G) / 8 oy oy
92-103 £6d?, ul. Brzezifska 5/15 (B). SOE=w_
6. Measurement uncertainty, if it is specified, has been determined according to the recommendations presentegii'm g’; Jo
document ILAC-G17:01/2021. Presented values of uncertainty constitute expanded uncertainty at 95% conﬁdenﬁ"g!g 2%
and coverage factor k = 2. X SE NN
7. Laboratory uses the requirements of ILAC-G8:09/2019. The conformity statement of test result with require ‘/’ o g o
specification takes place, when the test results together with expanded uncertainty does not exceed the tolerancg,ﬂm'?f vamE
in specification. The conformity statemen’s rules given by Client could be allowed. e = e = el

=T e N

852238

~ ™M T
Test Report date: 2024-09-13 B=heEdg
S
Number of Test Report ‘s copies: 2 oE 18 m .
Test Report handed to: %:g g =
1) ,TOPTEXTIL" Sp. z 0.0., Wadowice - 1 copy, ~ zSe
2) Laboratory of Textile Metrology and Electrostatics (location: 5/15 Brzeziriska str.) - 1 copy.
Test Report prepared by: Person authorizing the Test Report:
Patrycja Bak
LABORATORIUM METRGLUGH WEOKIENNICZE]

HEmmL YKI
Z-CA KIE lé WNIKA

mgr inZ. Jer y Andrysiak

Form 7.8.1 Issue 2 Page 1 of 2
X- information delivered by Client



TEST REPORT NO. BL-ME 553.2 /2024 /B / A

Parameter Value Test method
The incorrect tearing - PN-EN ISO 13937-3:2002
Overall value  tongitudinal | asgresio e s | (Single tear method)
avarage tear : . - : climate for conditioning sample and testing according to
direction the force. This method is | oy en IS0 139:2006 + A1:2012, temp. 20° C # 2 °C
force, N not suitable for this R.H. 65% + 4% ' ‘ : !
product. tensile machine: Zwick 1120,
rate of extension: 100 mm/min.,
cross direction 220 + 10 distance between clamps: 100 mm,

method of calculating average values: electronic;
number of test specimens: 5 in each direction.

Evaluation: according to PN-EN 14465:2005 + A1:2007: A category: = 40 N, B category: = 30 N,
C category: = 25 N, D category: = 20 N, E category: = 15 N

The end of Test Report

Person authorizing the Test Report
LABORATORIUM METRN 0G1 Wi G iENNIEZE
ELEKTRPSTATYKI
Z-CA KIER(QOWNIKA
[

mgr inZ. Jerglyy Andrysiak
7 L

Form 7.8.1 Issue 2
X- information delivered by Client

Page 2 of 2




|
SN PCA
Z ] ] :\\\\_;__/“///2; Pu;sm_ CENTRUM
LUkaS!EWICZ im KAEDYTACJ!
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Laboratory of Textile Metrology and Electrostatics AT BARANA
e
tukasiewicz Research Network — Lodz Institute of Technology, AB 164

90-570 Lodz, 19/27 Marii Sktodowskiej-Curie Str.,

Laboratory: 92-103 Lodz, 5/15 Brzezinska Str., phone 48 42 6163142

Laboratory: 90-520 Lodz, 118 Gdanska Str., phone 48 42 2534419

e-mail: beata.witkowska@lit.lukasiewicz.gov.pl; jerzy.andrysiak@Ilit.lukasiewicz.gov.pl

TEST REPORT NO. BL-ME 553.3 /2024 /B /A

1. Test ordered by: X ,TOPTEXTIL"” Sp. z 0.0., 29 Mickiewicza Street, 34-100 Wadowice

2. Name and description of tested material: the sample: X The upholstery product AGNES,
declared raw material composition: 100% Polyester.

3. Date of receiving material for testing: 2024-08-23

4. Date of test performance: 2024-09-03--06

5. Samples taken by: X correct sample size in appropriate state for testing, taken by the Client

and delivered with/without the Sampling Protocol

6. Tests carried out according to: methods presenting in testing table

Results of Laboratory Tests

see: page 2/2

Test performed by: Elzbieta Olczak

1. Test results refer only to the tested material.

2. Neither of the parts of this Test Report can be copied without written permission of the Head of the Laboratory, it can be
copied only as a whole document.

3. Test Report presents test results included within accreditation field of testing.

4. Test results not included in accreditation scope, if occur, are marked with* in the test results table, at the paraiheter

hame.

5. Test Report consists of test results carried out in location 90-520 t6dz, ul. Gdanska 118 (G) / s -
92-103 £6d?, ul. Brzezifiska 5/15 (B). B8EL »=0
6. Measurement uncertainty, if it is specified, has been determined according to the recommendations presengegﬂ 8 . {3
document ILAC-G17:01/2021. Presented values of uncertainty constitute expanded uncertainty at 95% conﬁd.éh@ el
and coverage factor k = 2, @'5 1] S=zwo
7. Laboratory uses the requirements of ILAC-G8:09/2019. The conformity statement of test result with requiﬁg@.' % 3
specification takes place, when the test results together with expanded uncertainty does not exceed the to!erancg: e given
in specification. The conformity statemen’s rules given by Client could be allowed. wre g o, %
05 3=5{
S
MP-"E s i
Test Report date: 2024-09-13 oV E= X\
te s e D .
Number of Test Report 's copies: 2 mg g b =
Test Report handed to: P W X< 3
1) , TOPTEXTIL"” Sp. z 0.0., Wadowice - 1 copy, '@3 "\;A i
2) Laboratory of Textile Metrology and Electrostatics (location: 5/15 Brzezinska str.) - 1 copy. &
Vi
Test Report prepared by: Person authorizing the}/est Report:
Patryc.]a Ba.k -ﬂagﬁﬂTOﬂ!UM F\:"‘F_TT?O {)i’;‘.” VVLGK”.:NNICZEJ
| ELEKTRBSTATYKI

Z-CA K l’/?“.. ROWNIKA

mgr inz, I}"J»?.rzy Andrysiak

Form 7.8.1 Issue 2 Page 1 of 2
X- information delivered by Client



TEST REPORT NO. BL-ME 553.3 /2024 /B / A

Parameter Value Remarks
color change PN-EN ISO 12947-2:2017-02
after 3 000 rubs, 3-4 + PN-EN 14465:2005+A1:2007,
grade of grey scale Annex A
Abrasion 1 specimen 45 000
resistance, climate for conditioning sample and testing
. according to PN-EN ISO 139:2006 + A1:2012,
number of 2 specimen 45 000 temp. 20° C % 2 °C, R.H. 65% = 4%,
rubs the abradant: the standard woolen fabric,
3 specimen 45 000 the nominal pressure used in the test: 12 kPa,
magnification factor in the magnifying
4 2 45 00 device: 8.
specimen 0 Criterion of destruction of the testing specimens
in accordance with that standard:
Total abrasion shenille fabric - three threads are completely
resistance 45 000 broken or when chgnllle pile is fully worn off
- (whatever comes first).
(the lowest individual
result)

Evaluation: according to PN-EN 14465:2005 + A1:2007:
A category: number of rubs = 35 000 rubs,

C category: number of rubs: 4 000 + 10 000

B category: number of rubs: 12 000 + 30 000,

The end of Test Report

LABO W%ﬁf?ﬁgﬁ‘{&ffgiﬁﬁ\t%é Yt Report

Z-CA KIEROWNIKA
;I’

mgr inz. Jefzy Andrysiak
i v

Form 7.8.1 Issue 2
X- information delivered by Client

Page 2 of 2
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Laboratory of Textile Metrology and Electrostatics KT EARAMIA
rukasiewicz Research Network - Lodz Institute of Technology, AB 164

90-570 Lodz, 19/27 Marii Sktodowskiej-Curie Str.,

Laboratory: 92-103 Lodz, 5/15 Brzezinska Str., phone 48 42 6163142

Laboratory: 90-520 Lodz, 118 Gdanska Str., phone 48 42 2534419

e-mail: beata.witkowska@lit.lukasiewicz.gov.pl; jerzy.andrysiak@lit.lukasiewicz.gov.p!

TEST REPORT NO. BL-ME 553.4 /2024 /B /A

1. Test ordered by: * , TOPTEXTIL"” Sp. z 0.0., 29 Mickiewicza Street, 34-100 Wadowice

2. Name and description of tested material: the sample: * The upholstery product AGNES,
declared raw material composition: 100% Polyester.

3. Date of receiving material for testing: 2024-08-23

4. Date of test performance: 2024-09-06
5. Samples taken by: X correct sample size in appropriate state for testing, taken by the Client

and delivered with/without the Sampling Protocol
6. Tests carried out according to: methods presenting in testing table

Results of Laboratory Tests

see: page 2/2

Test performed by: Elzbieta Olczak

1. Test results refer only to the tested material.
2. Neither of the parts of this Test Report can be copied without written permission of the Head of the Laboratory; it can be

copied only as a whole document.

3. Test Report presents test results included within accreditation field of testing.
4. Test results not included in accreditation scope, if occur, are marked with* in the test results table, at the parametr
name.

5. Test Report consists of test results carried out in location 90-520 £6dZ, ul. Gdanska 118 (G) / N
92-103 tédZ, ul. Brzeziriska 5/15 (B). 0
6. Measurement uncertainty, if it is specified, has been determined according to the recommendations present%’-
document ILAC-G17:01/2021. Presented values of uncertainty constitute expanded uncertainty at 95% confiderged!

and coverage factor k = 2.
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7. Laboratory uses the requirements of ILAC-G8:09/2019. The conformity statement of test result with requu'rem&mt,gjl ﬁ y
specification takes place, when the test results together with expanded uncertainty does not exceed the toleranc‘é@v‘ﬁ{!‘;'gi\@ ¥
in specification. The conformity statemen’s rules given by Client could be allowed. 2-“ 5 — e
O =25 Jg
;-‘;‘ [ g -y
s 2030
Test Report date: 2024-09-13 SEBEQ]
Number of Test Report 's copies: 2 S e
Test Report handed to: 8 =S«
. .. 0
1) ,TOPTEXTIL” Sp. z 0.0., Wadowice - 1 copy, ng ToE

2) Laboratory of Textile Metrology and Electrostatics (location: 5/15 Brzezinska str.) - 1 copy.

Test Report prepared by: Person authorizing the Test Report:
Patrycja Bak

LABORATORIUM METROLOE ) Wt OKIENNICZE)

Form 7.8.1 Issue 2 Page 1 of 2
X- information delivered by Client



TEST REPORT NO. BL-ME 553.4 / 2024 /B / A

Parameter Value Test method
Propensity to surface PN-EN ISO 12945-2:2021-04
fuzzing, pilling or matting, PN-EN ISO 12945-4:2021-04
grade (modified Martindale method)
-_pilling climate for sample conditioning and testing
the number of according to PN-EN ISO 139:2006 + A1:2012,
rubs 5 temp. 20° C £ 2 °C, R.H. 65% =+ 4%,
125 the abradant: the standard woolen fabric;
number of test specimens: 3,
500 4 -5 number of evaluators: 3,
mass of weight: (415 = 2) g.
1 000 4 -5
2 000 4
5 000 E
7 000 4
partially formed pills
- fuzzing
the number of
rubs 5
125
500 5
1 000 5
2 000 5
5 000 5
7 000 5
no change
- matting
the number of
rubs
125 4-5
500 4 -5
1 000 <
2 000 3-4
5 000 3-4
7 000 3-4
moderate surface
matting
Person authorizing the Test Report
LABORATORIUM METROEQGH WHOKIENNICZE
| ELEKTR
Z-CA KIER/
The end of Test Report/ngr irte. = ff
/..‘

Form 7.8.1 Issue 2
X- information delivered by Client

Page 2 of 2
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Lodz Institute of Technology

Laboratory of Textile Metrology and Electrostatics
tukasiewicz Research Network - Lodz Institute of Technology,

90-570 Lodz, 19/27 Marii Sktodowskiej-Curie Str.,

Laboratory: 92-103 Lodz, 5/15 Brzezinska Str., phone 48 42 6163142
Laboratory: 90-520 Lodz, 118 Gdanska Str., phone 48 42 2534419

e-mail: beata.witkowska@lit.lukasiewicz.gov.pl; jerzy.andrysiak@lit.lukasiewicz.gov.pl

TEST REPORT NO. BL-ME 553.5 / 2024 / B

Test ordered by:X ,TOPTEXTIL"” Sp. z 0.0., 29 Mickiewicza Street, 34-100 Wadowice
Name and description of tested material:* the sample: The upholstery product AGNES,

declared raw material composition: 100% Polyester.
3. Date of receiving material for testing: 2024-08-23

Date of test performance: 2024-09-06
Samples taken by:X limited sample size in appropriate state for testing, taken by the Client

and delivered without the Sampling Protocol
6. Tests carried out according to: methods presenting in testing table

Results of Laboratory Tests

see page 2/2

Test performed by: Elzbieta Olczak

1. Test results refer only to the tested material.
2. Neither of the parts of this Test Report can be copied without written permission of the Head of the Laboratory; it can be

copied only as a whole document.
3. Test Report consists of test results carried out in location 90-520 ¢6dZ, ul. Gdariska 118 (G) / 92-103 +6dZ, ul. Bizeziriska

5/15(B). = 7 o
4. Measurement uncertainty, if it is specified, has been determined according to the recommendations presented & ur ﬁo_{;umqﬁﬂ

ILAC-G17:01/2021. Presented values of uncertainty constitute expanded uncertainty at 95% confidence fevel ag g@&a_ge{g
82z

factor k = 2. )
5. laboratory uses the requirements of ILAC-G8:09/2019. The conformity statement of test _%'s Jt _':‘AWN
requirements/specification takes place, when the test results together with expanded uncertainty does not exceed Qe ,tée
limit given in specification. The conformity statement’s rules given by Client could be allowed. = w = .E
bSe%?@
Test Report date: 2024-09-13 ZX5NwT
Number of Test Report ‘s copies: 2 PaR=E 2
Test Report handed to: w18 F w0
1) ,TOPTEXTIL” Sp. z o0.0., Wadowice - 1 copy, oN 3% og
2) Laboratory of Textile Metrology and Electrostatics (location: 5/15 Brzezinska str.) - 1 copy. 'U—J‘f\ ; N
0‘ -~

Test Report prepared by: Person authorizing the Test Report

Patrycja Bak

YOG WeOKIENNIGZE]
TORIUM METRO/OGH WED
i | ELEKTRESTATYKI
Z-CA KIEf %\.‘)\r‘ NIKA

/

i,

mgr inz. Jai?‘;'_u Andrysica

Form 7.8.2 Issue 2 Page 1 of 2
X-information delivered by Client



TEST REPORT NO. BL-ME 553.5 / 2024 / B

Parameter Value Remarks
Seam slippage resistance, mm: PN-EN ISO 13936-2:2005
Longitudinal direction climate for conditioning sample and testing
Th L oF resisiance to according to PN-EN ISO 139:2006 + A1:2012,
€ mean vaiu Z temp. 20° C % 2 °C, RH: 65% + 4%,
perforation in the seam for tensile tester: Hounsfield H50 KM,
71 testing force: 180 N,

longitudinal direction, mm
- individual results, mm

Cross direction

The mean value of resistance to
perforation in the seam for cross
direction, mm

- individual results, mm

71

7.5 6: 7 6.5; 8

6.5;:7;6; 6; 7,5

100% PES sewing threads (74 = 5) tex,
the number of sewing needle: 110,

the number of stitch: 32+2/100 mm,
rate of extension: 50 mm/min.

number of test specimens: 5

Evaluation according to PN-EN 14465:2005 + A1:2007:
requirements level: A category: <4 mm; B category:

<6 mm; C category: =8 mm

The end of Test Report

Person authorizing the Test Report

LABORATORIUM METROLOGH wtOKIENNICZEJ
| ELEKTR YKI

Z-CA KIEROWNIKA

mgr inz. Jeps

Form 7.8.2 Issue 2
X-information delivered by Client

Page 2 of 2
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Lodz Institute of Technology

Laboratory of Textile Metrology and Electrostatics
tukasiewicz Research Network - Lodz Institute of Technology,

90-570 Lodz, 19/27 Marii Sktodowskiej-Curie Str.,

Laboratory: 92-103 Lodz, 5/15 Brzezinska Str., phone 48 42 6163142

Laboratory: 90-520 Lodz, 118 Gdanska Str., phone 48 42 2534419

e-mail: beata.witkowska@lit.lukasiewicz.gov.pl; jerzy.andrysiak@lit.lukasiewicz.gov.p!

TEST REPORT NO. BL-ME 553.6 / 2024 / B

1. Test ordered by:* ,TOPTEXTIL"” Sp. z 0.0., 29 Mickiewicza Street, 34-100 Wadowice
2. Name and description of tested material:X the sample: The upholstery product AGNES,

declared raw material composition: 100% Polyester.
3. Date of receiving material for testing: 2024-08-23

4. Date of test performance: 2024-09-06
5. Samples taken by:* limited sample size in appropriate state for testing, taken by the Client

and delivered without the Sampling Protocol
6. Tests carried out according to: methods presenting in testing table

Results of Laboratory Tests

see page 2/2

Test performed by: Elzbieta Olczak

1. Test results refer only to the tested material.
2. Neither of the parts of this Test Report can be copied without written permission of the Head of the Laboratory; it can be

copied only as a whole document.
3. Test Report consists of test results carried out in location 90-520 ¢6dZ, ul. Gdanska 118 (G) / 92-103 tédz, ul. Bizezifiska

5/15(B).
4, Measurement uncertainty, if it is specified, has been determined according to the recommendations presented in clOcunJ‘ent

ILAC-G17:01/2021. Presented values of uncertainty constitute expanded uncertainty at 95% confidence level Br@ :o_fzgﬁ
= - UMY =

factor k = 2. ;_S = m
5, Laboratory uses the requirements of ILAC-G8:09/2019. The conformity statement of test ® gﬁ.‘; with
requirements/specification takes place, when the test results together with expanded uncertainty does not exceeq:jg E@réﬁ&
limit given in specification. The conformity statement’s rules given by Client could be allowed. -“"-E {3 = R ?
NOZF o
Test Report date: 2024-09-13 ge gt = f
Number of Test Report ‘s copies: 2 L 2 o
Test Report handed to: 2L
1) ,TOPTEXTIL” Sp. z 0.0., Wadowice - 1 copy, £ E - g =
2) Laboratory of Textile Metrology and Electrostatics (location: 5/15 Brzeziniska str.) - 1 copy. ,«5; -gi’ i, 3
S g
Person authorizing the Test Repdr?\ N

Test Report prepared by:

Patrycja Bak
LABORATORIUM METROL f,ﬁ |
| ELEKTROGAA

Z”C;‘n KIF;/

/

mgr nZ. ..Jérzy Andrysiak

Form 7.8.2 Issue 2 Page 1 of 2

X-information delivered by Client



TEST REPORT NO. BL-ME 553.6 / 2024 / B

Parameter Value

Remarks

The mean of bursting strength,

KkPa 1040 = 30

The mean of height at burst,
mm

15+ 0

PN-EN ISO 13938-1:2020-05

(hydraulic method)

sample conditioned according to PN-EN ISO
139:2006 + A1:2012, temp. 20°C % 2 °C,
R.H: 65% % 4%,

burst device: PSI-BURST,

test area: 50 cm?,

time at burst: (20£5) s,

number of test specimens: 5.

Evaluation according to PN-EN 14465:2005 + A1:2007:

requirements level: A category: = 600 kPa; B category: = 400 kPa; C category: = 200 kPa

LABORATORIUM METRBLOGH

The end of Test Report

Person authorizing the Test Report

WEOKIENNICZE)

| ELEKTRIGTATY K
Z-CA KIBROWNIKA

mgr inZ. Jirzy Andrysiak

Form 7.8.2 Issue 2
X-information delivered by Client

Page 2 of 2
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Lodz Institute of Technology T

Laboratory of Textile Metrology and Electrostatics
tukasiewicz Research Network - Lodz Institute of Technology, AB 164
90-570 Lodz, 19/27 Marii Sktodowskiej-Curie Str.,

Laboratory: 92-103 Lodz, 5/15 Brzezinska Str., phone 48 42 6163142

Laboratory: 90-520 Lodz, 118 Gdanska Str., phone 48 42 2534419

e-mail: beata.witkowska@Iit.lukasiewicz.gov.pl; jerzy.andrysiak@lit.lukasiewicz.gov.pl

TEST REPORT NO. BL-ME 553.7 / 2024 /B /A

1. Test ordered by: X , TOPTEXTIL" Sp. z 0.0., 29 Mickiewicza Street, 34-100 Wadowice

2. Name and description of tested material: the sample: X The upholstery product AGNES,
declared raw material composition: 100% Polyester.

3. Date of receiving material for testing: 2024-08-23

4. Date of test performance: 2024-08-30

5. Samples taken by: X correct sample size in appropriate state for testing, taken by the Client
and delivered with/without the Sampling Protocol

6. Tests carried out according to: methods presenting in testing table

Results of Laboratory Tests

see: page 2/2

Test performed by: Olga Prokop, Nadia Karasiak

1. Test results refer only to the tested material.

2. Neither of the parts of this Test Report can be copied without written permission of the Head of the Laboratory; it zan be
copied only as a whole document.

3. Test Report presents test results included within accreditation field of testing.

4. Test results not included in accreditation scope, if occur, are marked with* in the test results table, at the parameiter

name.
5. Test Report consists of test results carried out in location 90-520 +6dZ, ul. Gdariska 118 (G) /
92-103 t6dz, ul. Brzeziriska 5/15 (B).

- m'—

6. Measurement uncertainty, if it is specified, has been determined according to the recommendations presem‘l@"m % Tm
document ILAC-G17:01/2021. Presented values of uncertainty constitute expanded uncertainty at 95% conﬁa@ge:&f?m;
and coverage factor k = 2. g'a o= J0
7. Laboratory uses the requirements of ILAC-G8:09/2019. The conformity statement of test result with requi?a@?f?fsz 2%
specification takes place, when the test results together with expanded uncertainty does not exceed the tofer:ﬁcg Q"ﬂﬁ gaagn

in specification. The conformity statemen’s rules given by Client could be allowed. ] :4’ - ki,
~PEG S

[y: Lol it

N 3o S

= & = Q3= Q =R

Test Report date: 2024-09-13 z2T 8 -
Number of Test Report 's copies: 2 g1 2HO
Test Report handed to: égf f E N g
1) ,TOPTEXTIL” Sp. z 0.0., Wadowice - 1 copy, T 8';,*
2) Laboratory of Textile Metrology and Electrostatics (location: 5/15 Brzezinska str.) - 1 copy. -9,:‘, = g ;‘:E-,
;4 o fw)

Test Report prepared by: Person authorizing the Test Report:

Patrycja Bak .
LABORATORIUM METROIAG! We OKIENNICZE)

| ELEKTROSTATYK!
Z-CA KIERDWNIKA

{

mgr in#. .Ierkz Andrysiak

Form 7.8.1 Issue 2 Page 1 of 2
X- information delivered by Client



TEST REPORT NO. BL-ME 553.7 / 2024 /B / A

Parameter Value Test method

PN-EN ISO 4920:2013-02

Resistance to surface : e
climate for conditioning sample and testing

wetting (spray test), according to PN-EN ISO 139:2006 + A1:2012,
degree temp. 20° C % 2 °C, R.H. 65% + 4%,
specimen 1 4-5 water temperature: 20°C,
specimen 2 4-5 Assessment scalg: _ . _

) degree 5 - no sticking or wetting of the specimen
specimen 3 4 face,

slight random sticking / no degree 0 - complete wetting of the entire face of
sticking or wetting of the the specimen.

specimen face.

Person authorizing the Test Report

LABORATORIUM MET JGH L‘.-‘PGKIFNN!CZE.J'
| ELEKTROSTATYKI
, Z-CA Knﬁzowm}u\_
|

[

The end of Test Report 17 irnz. Je*;‘zz; Andrysiak

Form 7.8.1 Issue 2 Page 2 of 2
X- information delivered by Client
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Lodz Institute of Technology

Laboratory of Textile Metrology and Electrostatics
tukasiewicz Research Network - Lodz Institute of Technology,

90-570 Lodz, 19/27 Marii Sktodowskiej-Curie Str.,

Laboratory: 92-103 Lodz, 5/15 Brzezinska Str., phone 48 42 6163142

Laboratory: 90-520 Lodz, 118 Gdanska Str., phone 48 42 2534419

e-mail: beata.witkowska@lit.lukasiewicz.gov.pl; jerzy.andrysiak@lit.lukasiewicz.gov.p!

TEST REPORT NO. BL-ME 553.8 / 2024 / B

1. Test ordered by:* ,TOPTEXTIL"” Sp. z 0.0., 29 Mickiewicza Street, 34-100 Wadowice

2. Name and description of tested material:* the sample: The upholstery product AGNES,
declared raw material composition: 100% Polyester.

3. Date of receiving material for testing: 2024-08-23

4. Date of test performance: 2024-09-06
5. Samples taken by:X limited sample size in appropriate state for testing, taken by the Client

and delivered without the Sampling Protocol
6. Tests carried out according to: methods presenting in testing table

Results of Laboratory Tests

see page 2/2

Test performed by: Elzbieta Olczak

1. Test results refer only to the tested material.
2. Neither of the parts of this Test Report can be copied without written permission of the Head of the Laboratory; il can be

copied only as a whole document.
3. Test Report consists of test resuits carried out in location 90-520 +6dZ, ul. Gdariska 118 (G) / 92-103 tédZ, ul. Br.rezinska

5/15(B).
4. Measurement uncertainty, if it is specified, has been determined according to the recommendations presented in dc:cumqﬂt

ILAC-G17:01/2021. Presented values of uncertainty constitute expanded uncertainty at 95% confidence fevel aﬁ;’q :)v&ag.e""
; (J

factor k = 2.
5. Laboratory uses the requirements of ILAC-G8:09/2019. The conformity statement of test ﬂé@'_e RN
requirements/specification takes place, when the test results together with expanded uncertainty does not exceed tﬁ% @@r&‘o
limit given in specification. The conformity statement’s rules given by Client could be allowed. %‘,E E,‘ f, E";' S
e e F
PR R
Test Report date: 2024-09-13 N B =g
Number of Test Report 's copies: 2 z ‘3-‘5 i 4
Test Report handed to: e =38
1) ,TOPTEXTIL” Sp. z 0.0., Wadowice - 1 copy, S=g €43
2) Laboratory of Textile Metrology and Electrostatics (location: 5/15 Brzeziriska str.) - 1 copy. -&;ﬁ .‘:& o e
T g —
S EaT
Test Report prepared by: Person authorizing the Test Report » o

Patrycja Bak

FELEKTR

LABORATORIUA r«fuaw )G WEOKIFRNICZE,

Z-CA }{ E Fh O “flhi TKA
mgr fl/ Jerry Ardris
Page 1 of 2

Form 7.8.2 Issue 2
X-information delivered by Client



TEST REPORT NO. BL-ME 553.8 / 2024 / B

Parameter Result Test method

PN-79/P-04664

Resistance to drawing out the climate for conditioning sample and testing

: ; according to PN-EN ISO 139:2006 + A1:2012,

threads for longitudinal temp. 20° C % 2 °C, RH: 65% + 4%,

direction, degree 4-5 device for testing resistance to drawing out the
threads: Shirley ICI Mace snag tester, England,
number of the template used for sewing: 2,
number of the roller revolutions: 200,

) , number of tested specimens: 2 for each direction.

Resistance to drawing out the

threads for cross direction, Assessment according to photographic standard:

degree 4 degree 5: very good resistance to drawing out the

threads (without puffs),

degree 4: good resistance to drawing out the
threads,

degree 3: sufficient resistance to drawing out the
threads,

degree 2: insufficient resistance to drawing out the
threads,

degree 1: very poor resistance to drawing out the
threads.

The end of Test Report

Person authorizing the Test Report

mgr ni. .’/j' y Andrysiak

Form 7.8.2 Issue 2
X-information delivered by Client

Page 2 of 2
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Lodz Institute of Technology

g

wgs ¥ = /—_—‘\ -~ %
Laboratory of Flammability Testing £ =
Lukasiewicz Research Network - Lodz Institute of Technology, /f,/, .’A\ \\\:‘ BADANIA
90-570 Lodz, 19/27 Marii Sklodowskiej-Curie Str., phone +48 42 307 09 01 gl
Laboratory: 90-520 Lodz, 118 Gdanska Str., phone +48 42 2534435 (436), AB 029

e-mail: krzysztof.kostanek@lit.lukasiewicz.gov.pl

TEST CERTIFICATE No 299 / BL-PW / 24

Test method:

PN-EN 1021-1:2014-12 Furniture. Assessment of the ignitability of upholstered
furniture. Part 1: Ignition source smouldering cigarette.

Orderer*:

Toptextil Sp. z 0.0.
ul. Mickiewicza 29
34-100 Wadowice

Subject of testing*:

Upholstery composite:

- upholstery fabric named AGNES; composition: 100% Polyester,

- flame-retardant foam RF 30120

Testing sample with the correct size, in appropriate state for testing, supplied by the
Orderer with its characteristic and without the Sampling Protocol.

Results of testing:

Standard Test method Result
g 4 5 a Ignition source: Neither progressive smouldering
FIEN JHELS ST smouldering cigarette ignition nor flaming ignition
occurred.

The above test results relate only to the ignitability of the combination of materials under the particular conditions of test;
they are not intended as a means of assessing the full potential fire hazard of the materials in use.

Tests performed by: Test Certificate authorized by

£28 S
Krzysztof Kostanek Ph.D.

Sample received on: 26.08.2024

Test performed on: 17.09.2024 -

Test Certificate issued on: 18.09.2024 <

NOTES:

1. The Testing results refer only to the tested sample.

2. Test Certificate consists of 2 pages. )

3. Test Certificate must not be reproduced in another way, than as a whole without a prior written consent of the Testing
Laboratory. -

4. The Orderer using this Test Certificate is responsible for the conformity between the product and sample submitted for
testing.

5. *Data provided by the Customer.

Page 1/2
KJ/18-1; Edition B; 2024-01-01




Test Certificate No 299 / BL - PW / 24 continued

DETAILED TESTING RESULTS

Climate conditions: temperature (23 * 2) °C; humidity (50 £5) %; time 24 h
Testing conditions: temperature 23 °C; humidity 53 %

Preparation of test samples:

the upholstery fabric, exposed to wetting in water and drying procedure, in accordance with
Appendix D of the PN-EN 1021-1:2014-12 standard.

Upholstery composite characteristic:

upholstery composite:
- upholstery fabric named AGNES; composition: 100% Polyester,
- flame-retardant foam RF 30120.

Test method according to PN-EN 1021-1:2014-12

Criteria Cigarette Remarks
r
1 2 3
Unsafe escalating combustion| NO NO = Maximum cigarette
Test assembly consumed NO NO - smouldering time:
Smoulders to extremities NO | NO -] )
Smouldering | Smoulders through thickness [ NO [ NO | - 15 minutes 37 seconds
criteria Smoulders more than 1 hour | NO | NO | -
In final examination, Maximum upholstery
presence of active NO NO B composite destruction:
smouldering
Fla?:;nmg PR af flarhes NO NO = |e:;;|20:$::1 [mdr:p]th Ieng\.’;:‘:rtlcvitlitlémm n;:]epth
- 71 | 14 | 8 | 69 | 10 | 5

Result of testing: Neither progressive smouldering ignition nor flaming ignition occurred.

END OF THE TEST CERTIFICATE

Page 2/2
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Lodz Institute of Technology
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AB 077

Laboratory of Chemical Instrumental Analysis
tukasiewicz Research Network — Lodz Institute of Technology,

90-570 Lodz, 19/27 Marii Skiodowskiej-Curie Str., phone 48 42 307-09-01
Laboratory:

92-103 Lodz, 5/15 Brzezinska Str.

phone No +48 42 61-63-130 (128), fax +48 42 61-63-131

e-mail: agnieszka.lisiak-kucinska @lit.lukasiewicz.gov.pl,

gabriela.palucka@lit.lukasiewicz.gov.pl

Lédz, 23'Y September 2024

L-481/2024
TEST CERTIFICATE No BL-AI 469/959/2024/A

1. Name and address of the principal X): Toptextil Sp. z o.0.
ul. Mickiewicza 29, 34-100 Wadowice

sample - furniture upholstery fabric AGNES, raw material

composition 100 % Polyester

2. Subject of study *):

3. Date of receiving sample for testing:
Date of the test conducting:

5. Sampling:

23.08.2024
26.08. - 27.08.2024

sample in a proper size, in a proper condition for tests, supplied by
the customer

RESULTS OF THE TESTS

Level of requirements
Result of the Meleichas for categories according
Tested feature test p——— Test conditions to PN-EN 14465:2005 +
[degree] A1:2007
A B (9
Colour fastness to: - time of acclimatisation: 4 h
-dry rubbing_.\‘:;) r ) i S ERSE é;ﬁe{nfcerature of the test:
W:&p :/ i 105- - humidity of the test: 47.3% | 24-5 >4 > 3-4
AN X12:2016- | - rubbing pick: @ 16 + 0.1 mm
- wet rubbing: , fs 08 ~push: 9+ 0.2 N
warp a - - degree of moisturising of the > 3.4 > > 7.
weft a/ 4-5 rubbing fabric: 100 % %3 & 3 = 23

) Colour fastness according to “Grey scale”, indicator “5" means - no change in colour in cotton rubbing fabric, indicator “1”
means - big change in colour.
a/ staining - the cotton rubbing fabric

Remarks:

1. Test results refer only to the tested material.

2. Neither of the parts of this test certificate can be copied without written permission of the Head of the
Laboratory.

3. X Data provided by the principal/customer.

4. Total number of pages of the test certificate: 1.

Authorized by:
Marta Latwinska, PhD

lot,

Test conducted by:
Gabriela Patucka, MSc Eng.

Number of copies of the test certificate: 3

The test certificate receive:

- Customer - 2 copies

- The LtUKASIEWICZ Research Network - Lodz Institute of Technology - BL-AI - 1 copy

- THE END -

[ The LUKASIEWICZ Research Network — Lodz Institute of Technology - BL-AI | _Enclose No 3 Procedure No 7.8 BoP_ | Edition 7 | Date 03.07.2023 | Page 1/1 |
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Lodz Institute of Technology %/’/'/_%\3:‘ %
,,/’f//;\\\‘\\\ BADANIA
Laboratory of Chemical Instrumental Analysis e w—J

tukasiewicz Research Network — Lodz Institute of Technology,

90-570 Lodz, 19/27 Marii Sklodowskiej-Curie Str., phone 48 42 307-09-01
Laboratory:

92-103 Lodz, 5/15 Brzezinska Str.

phone No +48 42 61-63-130 (128), fax +48 42 61-63-131

e-mail: agnieszka.lisiak-kucinska @lit.lukasiewicz.gov.pl
gabriela.palucka@lit.lukasiewicz.gov.pl

Lodz, 23 September 2024

L-481/2024
TEST CERTIFICATE No BL-AI 469/959/2024/A/1

1. Name and address of the principal ¥): Toptextil Sp. z o0.0.
ul. Mickiewicza 29, 34-100 Wadowice

2. Subject of study X: sample - furniture upholstery fabric AGNES, raw material
composition 100 % Polyester

3. Date of receiving sample for testing: 23.08.2024
Date of the test conducting: 02.09. - 16.09.2024

5. Sampling: sample in a proper size, in a proper condition for tests, supplied by
the customer

RESULTS OF THE TESTS

it of th Level of requirements
Result of the for categories according
Tested feature test 2323':;:‘: Test conditions to PN-EN 14465:2005 +
[degree] Al:2007
A B C
- device: Xenotest Alpha +
PN-EN ISO - light conditions: Al
Colour fastness to: 105- - radiation measurement
x 5 >
- artificial light *) o L B02:2014-11 | in the range 300-400 nm 26 z 5 =4
Method 2 - sample rotation was not
applied

1) Colour fastness according to “Blue scale”, indicator "8” means — no change in colour, indicator "1” means - big change in

colour.
a/ change in colour of the sample

Remarks:

1. Test results refer only to the tested material.

2. Neither of the parts of this test certificate can be copied without written permission of the Head of the
Laboratory.

3. X Data provided by the principal/customer.

4, Total number of pages of the test certificate: 1.

Test conducted by: Authorized by:
Gabriela Patucka, MSc Eng. Marta tatwinska PhD
Ml

Number of copies of the test certificate: 3

The test certificate receive:

- Customer - 2 copies

- The LUKASIEWICZ Research Network - Lodz Institute of Technology - BL-AI - 1 copy

- THE END -

[ The LUKASIEWICZ Research Network - Lodz Institute of Technology - BL-AL | Enclose No 3 Procedure No 7.8 BoP_ | Edition 7 | Date 03.07.2023 | Page 1/1 |




